Table 5.1 Design Criteria for Sewerape Facilities (cont'd)

Item Design Criteria

Design criteria are summarized in
the design covering the following
facilities.
Stormwater Sedimentation Basin
Primary Sedimentation Basin
Aeration Tank
Secondary Sedimentation Basin
Disinfection Tank
Gravity Thickener
Digestion Tank
Mechanical Dewatering

“(6) Activated sludge treatment process

SECTION 6 WASTEWATFR COLLECTION SYSTEM

The alignments of main intercéptors and pump stations in application of
combined collection method were designed in the Master Plan for the target
year of 2011; In the context of the Master Plan sub-main interceptors in
the preliminary design area were additionally designed with the design flow
[...]
sludge thickener and sludge digestion tank for sludge treatment. This
system can save land area required comparing with other potehtial methods,
while it is technically sopﬁisticated both in construction and 0 & M of the

facilities.

The flow diagram of the wastewater treatment process is shown in Figure

7.3.1.

Figure 7.3.1 Wastewater Treatment Process

inﬂ '.
i mﬂ’t“[IP' 53 AT SSI [D’I‘] effluent

Legend
IP: Inflow Pump
PS : Primary
. Sedimentation
S ' g‘g‘ : SAerat_ion Tank
ST - § . . Secondary
Dl \D D Sediraentation
| DT : Disinfection
Tank -
ST : Sludge
Thickener
D-1,2: Digestion
Tank . -

€D : Centrifugal
Dewatering

2-43



The following two conditions shall be taken into account for designing.

- Preventive measures against power cut without provision of generator set

- Inundation at the WWTP site during rainy season caused by back flow or

(1)

(2)
1)

2}

(3)

overflow of the main river

Ground elevation at the WWTP site

An aﬁefage G.L of the road facing the WWTP is 2.1 m amsl. Water level
of the receiving waterway is 1.15 m amsl during rainy season. Flood
level experienced was about 50 cm higher than existing G.L. Thus,

planned G.L at the WWTP is 2.5 m amsl.

Wastewater treatment facilities
Inflow pump : Submersible type against pdwer cut and inundation prob-
lems )
dry seasbn; control by means of number of pump units (each pump has
same'capacity)

rainy season; larger capacity pump unit, but smaller number of units

Wastewater treatment process

1} Wet weather flow: Hourly max.flow is discharged after passing
sedimentation basin provided for the flow. Remaihing wastewater in
the basin after raining shall be introduced into aeration tank at a
constant flow rate.

2} Low concentration of influent quélity (BOD & S5S) : flow from inlet
pump chamber shall be by-passed to aeration tank.

3) Aerator: mechanical type aerator shall be provided. Maintenance of
diffuser is difficult in case of power cut.

4) Shape of sedimentation basin: Circle type basin shall be used to
ensure sedimentation efficiency to the wastewater with low concen-
tration.

5) Disinfection of effluent : Calcium hypochloride dosing shall be

adopted for the procurement in Thailand.

Sludge treatment facilities : Drying bed is advantageous in O & M, but

mechanical equipment may be used in the difficulty of land acquisi-

‘tion. Centrifugal type is favorable.

2-44



Design'of treatment facilities is usually prepared in assumption of wvarious
kind of deéign conditions for the target year based on the experiences and
present status. It may arise some discrepancies at the operation stage of
the facilities. We have such experiences in Japan. The following are
recommendations on the countermeasures based on the experience in Japan

referring to the conditions in Thailand.
(1) Low concentration of influent quality into WWTP

Generally, influent quality in the initiasl stage of plant operation is
lower than planned. . The ﬁossibility of lower BOD inflow wés confirmed
through the investigation at existing treatment plants in Thailand. Some
modification in operation of treatment facilities may be necessary. In
addition, the guality of combined wastewater differs area by area affected
by the combination of rain water and wastewater as well as size of collec-
tion area. The following are illustrations of-the flow_systém both for
common treatment process and in case that influent is more or less 100 mg/l.
In the latter case, the treatment shall be doné without sedimentation proc-

ess at primary sedimentation basin.

Common Flow
[_‘_"“.""”*"*"

| _
Influent| | [ — 1 1 1 - I :
. Primary Aeration | JFinal [ JPisinfec- |Efflueng
) SR — |sedi.Tank|{|Tank | |sedi.Tank| |[tion Tank]|
f | § : N ;o P ]
S—

fby-pass Return Sludge

'wa Concentration Flow

(2) Dissolved Oxygen

Existing drainage facilitiés are to be utilized for the project. A
lack of dissolved oxygen in the influent especially:during dry season
may be a common problem under the.existing'hydraﬁlic profile with
gentle slope of sewers. It is recommended to prbvide aeration facili-
ty prior to primary sedimentation basih for about 30 -60 minutes.
Wastewater with insufficient D.0 may arise deteriofation and ‘upflow of
sludge iﬁ the primary sedimentation tank. Fﬁrthermofe it may affect

activated sludge treatment process and sludge treatment system.

2 - 45



(3)

Low BOD concentration and small volume of influent

There is a possibility of influent during dry season either with low

.BOD concentration and small volume or with design BOD concentration

and smal}l volume.

tion tank and application of extended aeration may be done.

In this case influent shall be by-passed to aera-

sludge

without adequate moisture'content may be produced under the above

conditions.

Design conditions for the treatment facilities are summarized in Table

7.3.1.

Table 7.3.1 Design Conditions for the Treatment Facilities

Item

Conditions

Design Flow

Daily Ave, Daily Max. Hourly Max.

{
I
I
I
(m3/d) I : -
| 21,350 25,700 33,300
i
|
Removal | Influent Primary  Effluent Final Effluent
Ratio | Quality(mgf1l) Sedi. from Sedi. Sedi. Quality
(2} ! (mg/1) (mg/1)
= )
| BOD 175 30 122.5 83.7 - 20
| ss 150 35 97.5 69.2 30
]
I .
: | Return sludge density 0.7 Thickened sludge organic 60
Sludge | Return sludge ratio 25 material ratio
Conditions | Raw sludge density 2 Ffficiency of Digestion Tank 90
() | Excess sludge density 0.7 Digestion ratio 50
} Thickened sludge Den. 3 BEfficiency of Dewatering 95
| Digested sludge Den, 3 (centrifugal)
| Efficiency of thickener 80 Dewatered sludge moisture 79
| content
| Dosing ratio 1.1
!

facilities.

The following are outline of unit treatment
Wastewater treatment

(1)

1) Inflow Pump Station

Raw wastewater firstly flows into this facility and is pumped up to

the primary sedimentation basin.

Coarse materials and sand in the

wastewater are removed in provision of a screen and grit chamber to

2-46



2)

3)

protect the pump units and reduce loads to the succeeding facili-

ties.

Primary Sedimentation Basin ‘

The function of the primary sedimentation basin i$ to remove sus-
pended solids, organic and[or inorganic, by gravitational sedimen-
tation, which decrease BOD and S8 sutbstances to be loaded into the
biological treatment process. Originating from its role, the
priméry sedimentatibn pfocess is the preliminary treatment process
in the biological treatment process.

For quick removal of settled sludge, a sludge rake and sludge pump

are provided in the basin.

Aeration Tank _

This facility is highly important in the biological treatment
process. Aeration is'the_method of propagating various kinds of
aerchic bacteria with organic matter in the sewage being the source
of nutrition. This activated sludge process is to remove organic
matter by coagulating suspended solids and colloidal matter through
bacterial metabolism. The clarifying functions of the activated

sludge process are summarized below.

(1)  Absorption of organic matter
(2) Oxidation and Assimilation of absorbed organic matter

(3) Formation of a floc for quick sedimentation

Aerated effluent separates solids from liquid in the secondary
sedimentation ﬁasin in the next process, and the supernatant water
flows out, while the settled sludge is returned fo the aeration
tank as activated sludge, and again employed in the sewage treat-

ment process. The surplus sludge is treated by the sludge treat-

" ment process.

&)

Final Sedimentation Basin
Aeration tank effluent separates sollds from liquid in the basin

and the llquld flows out to the next process.

In the basin, sludge rake, sludge pump and scum colleétpf are

2-47



provided as the primary sedimentation basin.
Return sludge to the aeration tank and excess sludge to the sludge

treatment process are returned from the final sedimentation basin.

5) Disinfection Tank _
This facility is designed to remove bacterium from the effluent,
Calcium hypochlorite dosing to the effluent is adopted as the

disinfecting agent.

{Z2) Sludge treatment

The flow diagram of the proposed sludge disposal system is shown in Figure-
7.3.2 including mass balance of suspended solid. The mass balance for the
final target year is shown in Supporting Report 2.7.3.1. Table 7.3.2
presents required capacity of major facilities both for preliminary design

and final target year.

Table 7.3.2 Design Capacity of Sludge Treatment Facilities

- T
Facility | Preliminary
| Design

Final Target Stage
(2011)

1,332m3/d, 12.76t/d
340m3/d, 10.21t/d
250m3/d, 7.51tfd

I

: |
Gravity Type Thickener | 457m3/d, &4.38t/d
Anaerobic Digestion Tank | 117m3/d, 3.50t/d
Centrifugal Dewatering | 86m3/d, 2.57t/d
|

The following are.the outline of sludge treatment facilities.

1) Gravity Thickener
Gravity thickening is acéomplished in a tank similar in design to a
conventional sedimentation basin. Mixed sludge is fed to a center
feed well. The feed sludge is allowed to settle and compact, and

thickened sludge is withdrawn from the bottom of the tank.

o2) Anaerobic Digestion Tank

Anaerobic digestion of sludge is classified into fdur(4) from its
‘different operation system as standard-rate, single-stage high-rate,
two-stage and separate system. Two-stage digestion system is proposed

as the optimum sludge digestion process for this project,

2-48



PA $¥0
PAR 401 .
T T T T T T T T T T T T T T T T T T T T T T e T e e e e e e e e TTTTTTTS ERre e i
i | 1 i
i | i I
i | i |
% 170 i % P60 | % 90 { 1
PASTD i PA GO | PA B0 | H
P15 5L “ P IE _ PR 1 " “
i | : i !
; 1 i i
I t ! I
3 (% h
% S ] - o oo % 00E y % 00'E '
PRSYT PA ST i PAOFE !
o P/ 93 t O LIT |
Hpr]s pammg wpayg pawadig oA 40 _ "
vy nonsaly ! ]
% 040 % 960 I
PALST PA BEY altpuig pagy |
% 11 oy Bursogy PR 19¢ e L5y "
PA 8200 wmoary fonog (S kwy ;
{
% 000 Iy iesy
_PAOYSY %y _ PRZCT
PRI $15'D A IR SHonig mey 1 PAT Sy
. oBprlg pommaTg PR 16 !
¥ o T
Vg ooy gomrmantryl VR g vommCIpes i) A Sog T oL roamsey] G 621 ; oS K] VR 351 Az 051
PALLD PA Lo PA LBy PA T PARTS  PASEE
FIET 060'ST PO 069'ST PAT L5TE P £500T : PIET BT P 00L'6T
0T TR ’ ‘ (o] ATGY) S py, wivog

IUBjd jUollEal] obemdg Jisbuey ui ¢S 40

aouejeg Ssey Z°g) 8.nBi4

2 - 49



3 Centrifugal Dewatering
The following four(4) mechanical dewatering processes are considered
as alternatives for this project.

- Belt Filter Press

Filter Presses

Vacuum Filtration

Centrifugal Dewatering

1

These four(4) mechanical dewatering processes are compared from technical
and economical view points. Centrifupal dewatering process is selected as
an optimum dewatering process for this project, because of the low density

“of 85 of influent wastewater to the Treatment plant.

Solid bowl type is selected from other two(2) centrifugal dewatering process

of disc-nozzle and basket types.
7.3.2 Design of PFacilities

Capacity calculation and determination of dimensions for respective treat-
ment units are made. Detailed calculation results are included in Support-

ing Report 2.7.3.2,

The composition of treatment system was established considering design flow
(daily max. basis) for the final target year, 75,000 m3/d and this design
flow, 25,700 m3/d. & tdtal of six(6) treatment unit systems are planned
with a capacity of 12,500 m3/d for each unit system. Two unit systems with

the joint capacity of 25,000 m3/d are designed for the first stage program,
Table 7.3.3 Shows design of facilities for the first stage project}

Layout plan and hydraulic profile of the treatment system are shown in

Figure 7.3.3 and 7.3.4.



Table 7.3.3 (1) Specifications of Wastewater Treatment Plant

Item Specifications
1) Grit Chamber
{ Dry Weather )
Numbers 1  units
Dimension (W) 1.6 m x (L} 11.0 m
Effective Depth (H}) 0.7 m
Retenticon Time 32.0 sec.

Surface Loading

( Wet Weather }

Numbers
Dimension
Effective Depth
Retention Time
Surface Loading

3) Primary Sedimentation Tank

Type of Tank
Numbers
Diameter
Effective Depth
Retention Time
Surface Loading
Weir Loading

4) Stormwater Sedimentation Tank

Type of Tank

Numbers
Diameter
Effective Depth
Retention Time
Surface Loading
Welir Loading

5) Aheration Tank

Type of Tank
Numbers

Dimension'_
Effective Depth

BOD -~ S5 Loading
Aeration Time

BOD Volumetric Load
Sludge Age

(W)
(H)

(D)
{H}

(D)
(H)

(W)
(H)

1,892 m3/m2/day

1 units
1.6 m x (L)
0.7 m
16.0 sec.
3,790 m3/n2/day

Circular
4 units
16.0 m
4.0 m
3.0 hr.
32 m3/m2/day
128 m3/m/day

Circular
4 units
18.5 m
3.0 n
1.0 hr,
69 m3/m2/day
320 m3/m/day

Rectangular
2 units
15,0 m x (L)
3.0 m
0.32 kxg/kg/day
6.3 hr
0.47 kg/m3/day
3.97 days

11.00m

75.0 m

2 - 51



Table 7.3.3 (2) Specifications of Wastewater Treatment Plant

Item Specifications
6) Secondary Sedimentation Tank _
Type of Tank Circular
Numbers 4  units
Diameter (D) 18,5 m
Effective Depth (H) 2.% m
Retentlon Time 2.5 hr
Surface Loading 24 m3/m2/day
Welr Loading 111 m3/m/day
7} Disinfection Tank
Numbers 1. units
Dimension (W) 2.0 m x {L) 180.0m
Effective Depth {H) 2.0 m
{ Dry Weather ) ‘
Contact Time 40.3 min.
{ Wet Weather )
Contact Time 10.4 min.
8) Gravity Thickener
Numbers : 2 units
Diameter D}y 6.0 m
Effective Depth (H} 4.0 m
Solids Loading 77.4 kg/m2 day
Thickening Time 11.9% hr
9) Digester
{1st Digester)
Numbers 2 units
Diameter (D) 17.5 m
Effective Depth () 5.0 m
Digestion Time 20.6 days
(2nd Digester)
Numbers 2 units
Diameter. {D} 2.0 m
Effective Depth (H) 5.0 m
Digestion Time 9.7 days

2 - 52



Table 7.3.3 (3)

for Wastewater Treatment Plant

List of Major Mechanical and Electrical Equipment

Ttem

Speclfications

Quantity

1)

2)

3)

4}

5}

6)

7

8}

9

Grit Chamber
- Manunal Coarse Bar Screen

- Manual Fine Bar Screen
- Sand Pump and Washing
Equipment

Inflow Pump Station
- Submersible Pump

- Submersible Pump (Stormwater)

Primary Sedimentation Tank

- Sludge Scraper (Center Drive)

- Sludge Draw off Pump
~ Inlet Value

heration Tank

1,600 mm(W)
1,600 mm(W)
¢ 100 mm

350 mra
¢ 800 mm

$ 16.0 m
¢ 100 mm
¢ 400 mm

- Sorface Aerator (Bridge Mount Type}
- Surface Aerator (Bridge Mount Type}

- Inlet Value

Final Sedimentation Tank
- Sludge Scraper (Center Drive)

- Sludge Recirculation Pump
- Inlet Value

— Excess Sludge Draw off Pump

Disinfection Tank

- Dosing Pump

-~ Hypochlorite Storage Tank
- Inlet Gate

- Outlet Gate

Gravity Thickener
- S8ludge Draw ¢ff Pump

Digester

~ Sludge Draw off Pump
- Agitation Blower

— Desul furizer

- Waste Gas Burner

- Gas Transfer Blower

Dawatering Unit

- Sludge Feeding Pump

- Polymer Dosing Pump

- Centrifuge Type

- Centrifuge Type
Beltconveyox & Hopper

10) Laboratory Egquipments

- BOD Measurement Kit

~ COD Meagurement. Kit

~ 88 Measurement Kit

- DO / Tenperature Meter

— PH Meter '
Coliform Group Counting Kit

¢ 400 mm

¢ 18.5m

¢ 150 mm
§ 500 mm
¢ 100 mm

0 ~
4 m3
1,000 mm({wW)
1,000 mm(wW)

$ 106 mm

$ 100 mm

-
cmPOo
¢

®

b4

3,000 mm(H)
3,200 mm(H)

1.0 m3/min. x 15m 5.5 kw

11.55 m3/min.
23.15.m3/min.

45 kw
110 kw

3.8 m{H)
0.12 m3/min. X 6 m
Sluice Manual

= X
E

S
[4, 09
kS

11 kw
22 kw
Sluice Manual

75 kw
15 kw

2.3 m(H) . 0.

1.04 n3/min, x 5 m
Sluice Mannual
0.12 m3/min. x

6m 5.5 kw

1/min. x 0.4 kw
X 1,000 mm{H)
X 1,000 mm(H)

0.15 m3/min. x 6m 5.5 kw

0.14 n3/min. x 6m
2.8 m3/min. ¥ Tm

3,000 m3/d bry Type
2 m3/min. .
2 m3/min. x 6nm

5.5 kw
15 kw

7.5 kw

m3/hr, X
1/min. X
m3/hr,
m3/hr.

2.2 kw

0.4 kw

(15 kw/2.2kw)
{30 kw/5.5kw}
0.75 kw

[=4]

-

[T XS N NN 0NN - .

o b e e

2 -53



AJBISY ROILNEION TYRGILEMILY Mvdvr

ALSYE ZIAIR YAMERG OVED KLY WO L3If0R0 LIR40IIAIL
SIVHIRIY 161 30 SKIMIY E1MSW

G

g jusugeey sBeses jonadsy gans B

UVDH T 5ROIAR

z SNOTHA

¥R W

IO ALCES SO WL M |l ytpas e
- BOROH e )aiowe @

Pz mTL Wi

1184} g umpmti Y

L Ao @

Wy, vopsamg (5

WOL bonDwmITPRS UL ()

WOL ualdder (B

HUC L, WO DI PEE | Aoy .ﬂu
woL apeauieg ()

wony wjleadn § et dund sojut ()

alo

L L

LERCELTCEN
Lo

=y

54

Z



HYDRAULIC PROFILE

1)
' 430 490 43190 2 3.2% . a;}.‘i—'
AW o JLES M %0 ‘F""'/J‘ 3,00 b 120
) 3.9 3 ol S
= put 2= BT a8 A= WAAT
£
-~ .
. il Sl o I7
+ 2.70 6L 4 2.50 Q2 2508 l7
L AR —— A Cond =5 A
'8 4
130 l?q 0.40 ‘ . ”
1= 3.80ys; iles 0.50 A& h Ly ’
u- 2 1916 z% 0.0 !
. 4. 300ry)
-ﬁg—i ""J_‘ _______________
- 5004 i '
I N T _________________
Dlstridurion Tonk Frimory Ssdimantation Tonk, } _Aration Tank Flnal Biginfectlon Touk
| w-7.200 l
|
Inflow Punp Statlen :
1
t
1
: i
f To Grovity Thichansr
t
|
|
|
|
|
| 4.00 ¥ 53
b = 50,
I o+ 7.30
|
, | + 590
|
! %
|
: o+ 4.50 { 2
| §¥* .
: i 2.50 HHQ_D__
| 1 s 2
R e
| i A "%‘ |
b et i i mial
1P I
" :M M 1 80
- 2.00 1
- Ryitep_Waolw to_Infioa Pumo Fit - - l

Grovity Thickensr

Cantrifugsl Desgtes Ing

Fig. 7.3.4 Hydraulic Profile of Sewage Treatment Plant
) {Rangsi) '

WASTER PLANKING FOR THE SEWERAGE
BEVELORUENT PROJECY FOR LOWER CHAG PRRAYA RIVER 94351X

JAPAR INTERRATIGRAL COOPERATION AGLNCY







SECTION 8 CONSTRUCTION PLAN, AND OPERATION AND MAINTENANCE OF THE FACILITIES

8.1 Construction plan, and Operation and Maintenance

Construction methods for major sewerage facilities including sewers, pump

stations and treatment plant are discussed in the Master Plan, Additional

descriptions for overflow chamber, inverted siphon and pump stations (manner

of pump operation) are included in this Section.

(L)

(2)

(3)

Interceptors
Open trench method is employed for pipe laying in provision of sheet
pile for the excavation of more than 2 m deep. The excavation is done

either by means of man-power or backhoe.

Overflow Chamber

The overflow chamber shall be installed under'public roads., 1In case
of wastewater collection dischargéd from housing estates, the faciiity
shall be placed at the junction of the pipe from estates and public

road/drainage along the road.

In construction of the chamber at the drainage along the road, con-
solidation of inflow drainages thereto gshall be made to design the

neighboring chambers with a distance of about 500 m.

Inverted Siphon _

The parallel pipes in application of open cut method shall be in-
stalled crossing klong provided with chambers at both inlet and outlet
parts. Drain bits with a depth'of about 1.0 m and stop boards are
necessary at the chambers. If the depth of the chamber exceeds 5 m,
drain pump facility is necessary. In principle, pile foundation.shall
be adopted in consideration of the soil consolidation. The pipes
shall be covered with reinforced concrete and installed at least 0.5 m
below the river bet (There is no plan on dredging/improvement of
klongs). The cover installed on the top at the chamber, upstream of
the inverted siphon, sghall be arranged to release wastewater upon

receipt of abnormal pressure.

2-56



(4)

Pump Station _

Ground elevation at the pump station shall be determined taking into
account of those in the surrounding area and levee. A large pump
station will require pile foundation because of sub-soil condition
with bearing strata at about 15 m.below ground surface. Sheet piling

may be applicable for excavation..

Pump type shall be submersible one without grit chamber prior to pump
pit. A bar screen with 75 mm mesh shall be provided. A generator set

is not considered, however, central monitoring and local control shall

be provided.
Number of pump units are as follows:

- The number of units is more than two.
- Four (4) units shall be provided for comparatively large pump sta-
tion. Number of units by pump diameter is:
a) Two(2) units with each'capacity of 1/2 hourly max.
b) Two(2) units with each capacity of hourly max.
¢) Four(4) units as the total of item a) and b) shall be operat-

ed for wet weather flow.
Operation of pump units shall be done according to flow fluctuation.

a) Daily average wastewater
Under common condition during dry season, two(2) units of pump
with a capacity of 1/2 hourly max. each shall be used. During
the repair period of these units, either one of the two units

with a capacity of hourly max. each shall be operated.

b) Daily max. wastewater
Operation of pump unit/s shall be done in the same procedure as

item a).

c) Hourly max. wastewater
Under common condition, 2 units of pump with a capacity of 1/2